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Condition of the test item at delivery:
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Test Summary

5.1.1 RADIATED SPURIOUS EMISSION
RESULT: Pass
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1 General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the following appendix:
Appendix A: Photographs of the Test Set-up
Appendix B: Test Results of General 2.4GHz wireless

2 Test Sites

2.1 Test Facilities

TUV Rheinland (Guangdong) Ltd.

No.102, 1F of Southwest and No.205, 2F No.767 Tianyuan Road, Tianhe District, Guangzhou 510663,
Guangdong Province P.R. China

FCC Accreditation Designation No.: CN1207
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2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

For the measurement Equipment list, refer to the appendix B.

2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology) or where
calibration is performed in other countries, to equivalent nationally recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on a regular
basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted emissions
measurements as below table.

Item Extended Uncertainty
Conducted Emission +2.68 dB
Radiated Emission (30-1000MHz) Field strength (dBuV/m) | +5.16 dB
Radiated Emission (above 1000MHz) | Field strength (dBuV/m) | +2.22 dB
Radio Spectrum +4.51dB

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix A of this
report and delivered to the applicant. A copy has been retained in the TUV Rheinland (Guangdong)
Ltd. file for certification follow-up purposes.
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2.7 Status of Facility Used for Testing

The TUV Rheinland (Guangdong) Ltd. Test facility located at No.102, 1F of Southwest and No.205, 2F
No.767 Tianyuan Road, Tianhe District, Guangzhou 510663, Guangdong Province P.R. China is listed
on the US Federal Communications Commission list of facilities approved to perform measurements.
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50214442 001

3 General Product Information

3.1 Product Function and Intended Use

The EUT (equipment under test) 5B21S8 is a Floodlight Battery which support Bluetooth Wireless
function operated at 2.4GHz.

Therefore, RE (1-18GHz) tests were performed on 5B21S8.

For details refer to the User Manual, Technical Description and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Technical Specification of EUT

General Information of EUT

Value

Kind of Equipment

Floodlight Battery

Bluetooth Core Version

Bluetooth Low Energy 4.2

Type Designation

5B21S8

FCCID 2AEUPBHAFB001
Operating Voltage DC 6V (lithium battery)
Testing Voltage DC 6V

Type of Modulation GFSK

Channel Number 39 channels

Channel Separation 2MHz

Antenna Type

Integral Antenna (PCB Antenna)

Antenna number

1

Antenna Gain

2 dBi Max
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Table 3: RF Channel and Frequency of General 2.4GHz Bluetooth (LE mode)

RF Frequency |RF Frequency |RF Frequency |RF Frequency
Channel |(MHz) Channel |(MHz) Channel |(MHZz) Channel |(MHz)
0 2402.00 11 2424.00 22 2446.00 33 2468.00
1 2404.00 12 2426.00 23 2448.00 34 2470.00
2 2406.00 13 2428.00 24 2450.00 35 2472.00
3 2408.00 14 2430.00 25 2452.00 36 2474.00
4 2410.00 15 2432.00 26 2454.00 37 2476.00
5 2412.00 16 2434.00 27 2456.00 38 2478.00
6 2414.00 17 2436.00 28 2458.00 39 2480.00
7 2416.00 18 2438.00 29 2460.00

8 2418.00 19 2440.00 30 2462.00

9 2420.00 20 2442.00 31 2464.00

10 2422.00 21 2444.00 32 2466.00

Test frequencies are lowest channel: 2402 MHz, middle channel: 2440 MHz and highest channel: 2480
MHz for General 2.4GHz
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3.3 Independent Operation Modes

The basic operation modes are:
A. On, General 2.4GHz wireless transmitting mode
1. Low channel
2. Middle channel
3. High channel
B. On, Transmitting on hopping channel
C. On, Normal operation with general 2.4GHz mode
D. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to Circuit Diagram for further details.

3.5 Submitted Documents

- Application Form - Photo Document
- Block Diagram - Schematics
- FCC/IC Label and Location Info - User Manual

- Operation Description
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4 Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

Radio Spectrum: The equipment under test (EUT) was configured at its highest power output in
order to measure its highest possible radiation and conducted level. The test modes were adapted
accordingly in reference to the instructions for use.

Emission: The equipment under test (EUT) was configured to measure its highest possible
radiation level. The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All tests were performed according to the procedures in
ANSI C63.10: 2013.

According to clause 3.1, all tests were performed on model 5B21S8 in this report.

4.3 Special Accessories and Auxiliary Equipment

Table 4: List of Accessories and Auxiliary Equipment

Description Manufacturer Model S/IN Rating

Notebook Lenovo ThinkPad X260 PCODZSKR N/A

4.4 Countermeasures to Achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as described in the
Technical Construction File (TCF).

No additional measures were employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test (Above 1GHz)
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5 Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Radiated Spurious Emission

RESULT: Pass

Test Specification

Test standard : FCC Part 15.247 (d) & FCC Part 15.205
Basic standard : ANSI C63.10: 2013

Limits . Refer to 15.209(a) of FCC part 15.247(d)
Kind of test site : 3m Semi-anechoic Chamber

Test Setup

Date of testing :  Refer to test result

Input voltage : DCeV

Operation mode A

Test channel :  Low/ Middle / High

Ambient temperature . 22°C

Relative humidity : 50 %

Atmospheric pressure : 100 kPa

Remark:

Testing was carried out within frequency range 1GHz to the tenth harmonics. Only the worst case
spurious emissions configuration of the each mode were reported.

For the measurement records, refer to the appendix B.
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6 Photographs of the Test Set-Up

For photographs of the test set-up, refer to the appendix A.

7 List of Tables

Table 1: List of Test and Measurement EQUIPMENT.........ccociiiiiiiii e eee e 5
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Table 3: RF Channel and Frequency of General 2.4GHz Buletooth (LE Mmode) .........ccccoeviiiiiiiiiieiiiiieeees 8
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Appendix B.1: Measurement Equipment List

TUVRheinland®

i i Precisely Right.
Measurement Equipment List recisely Right

Testing Start Date 02.01.2019

Testing end date 04.01.2019

Project Manager Amy Wang

Test Report Number 50141684 001

Order ltem Number 0174097426A00040

Customer TUV Rheinland / CCIC (Ningbo)

Product Name Floodlight battery

Comment

Page 1of 1
Old ID Equip. Description Model Manufacturer Inte. |Due Date
(mon)

1.805 1813829 |FSP30 Spectrum Analyzer FSP30 Rohde & Schwarz 12 22.08.2019
1.888C 1814189 |Double-Ridged Horn Antenna HF907(3#) Rohde & Schwarz 24 |23.10,2020
1.808 1813833 |Horn Antenna 3160-09 EMCO 60 |29.07.2019
1.818C 1814068 |Pre-Amplifier A44-00101800-25-10P- MITEQ 12 16.03.2019
1.819A 1813846 |Band Reject Filter BRMS50702 Micro-Tronics 24 |04.07.2020
1.808A 1813834 |Pre-Amplifier A33-18002650-30-8P-4 MITEQ 24 |20.07.2019
1.666 1813697 |SAC N/A Albatross Project 36 08.10.2021
1.913 1814012 |Shielding Room Ox4x3.4 Changzhou Yuanping | 60 06.12.2020

Note: Testing was carried out within frequency range 9kHz to the tenth harmonics. The measurement results 18GHz -
26.5GHz were greater than 20dB below the limit, so only the radiated spurious emissions from 30MHz to 18 GHz were
reported.
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Appendix B.2: Fundamental & Harmonics Radiated Emission

1GHz - 18GHz

TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Ring LLC
Test Item: Floodlight Battery
Identification: 582128
Test Standard: CFR Title 47 Part 15C
Test Detail: Transmitter spuricus
Operation Mode: HIGH:2480 MHz
Climate Condition: 220 50 %RH; 101 kPa
Test Voltage/Freq.: DC6EV
Receive No.: /
Report No.: !
Result: Pass
Comment: Test distance is 3m;Horizontal
Subrange 1
Frequency range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUW SAC HF907/ TUV FSP30-TUV SAC HFB07
EMCTT_EREF011-402-05_1GHz-18GHz_With PreAMP EXT
1001
90T
B0+
L FCC Pai-15 Class B.1-18GHz BK
70+
+ 2.479000000-GHz
56.992 dBuVim
E .4
s
3
[=4]
-
£
E

1G 2G

3G 4G 5G 6 810G 18G
Frequency in Hz

A TUVRheinland®

7 Joday chen
Tested by: CM[ 6 L(W‘g Reviewed by: “@

20190103 20150104
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TUV Rheinland (Guangdong) Ltd. EMC Test Service Holline: +86-20-28391188

Limit and Margin PK

Frequency MaxPeak | Meas. | Bandwidth | Pol | Com. | Margin Limit - Comment
(VHz) (dBuV/m) | Time (kH2z) (dB) - PK+ PK+

(ms) (dB) (dBuVim)
2394.000000 45.5 | 1000.0 1000.000 | H -11.6 28.5 74.0
2995.500000 50,3 | 1000.0 1000.000 | H -0.8 23.7 74.0
4959.000000 47.8 | 1000.0 1000.000 | H 5.1 26.2 74.0
6000.000000 46.3 | 1000.0 1000.000 | H 4.1 27.7 74.0
13805.000000 51.0 | 1000.0 1000.000 | H 5.1 23.0 74.0
17679.000000 59.8 | 1000.0 1000.000 | H 11.4 14.2 74.0

Limit and Margin AV

Frequency Average Meas. Bandwidth Pol Corr. Margin Limit - Comment
(MHz2) (dBuvim) | Time (kH2) (dB) | -AVG AVG

(ms) (dB) (dBuV/m)
2394.000000 30.1 | 1000.0 1000.000 | H -11.6 23.9 4.0
2995.500000 29.6 | 1000.0 1000.000 | H -0.8 24.4 54.0
4959.000000 36.3 | 1000.0 1000.000 | H 5.1 17.8 54.0
6000.000000 33.9 | 1000.0 1000.000 | H 4.1 20.2 54.0
13805.000000 38.2 | 1000.0 1000.000 | H 5.1 13.8 4.0
17679.000000 47.3 | 1000.0 1000.000 | H 11.4 6.7 34.0

T oy hen
Tested by: C}’W{g L(Wﬂ Reviewed by: Oﬁ}y

20190103 20150104




Produkte
Products

Appendix B A TUVRheinland®
50214442 001
Page 5 of 26

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Ring LLC

Test Item: Floodlight Battery
Identification: 5B2188

Test Standard: CFR Title 47 Part 15C
Test Detail: Transmitter spurious

Operation Mode:

Climate Condition:
Test Voltage/Freq.:

Receive No.:
Report No.:
Result:
Comment:

Subrange 1
Frequency range:
Receiver:
Transducer:

HIGH:2480 MHz

22 'C, 50 %RH;, 101 kPa
DCBV

/

/

Pass

Test distance is 3m;Vertical

1GHz-18GHz
TUV FSP30
TUV SAC HF907/ TUV FSP30-TUV SAC HF907

EMCTT_EREF011-A02-05_1GHz-18GHz_With PreAMP EXT

ECC.Paji-15.Class B-1-18GHz BK

Level in dBuY/m

2.479000000-GHz
52.291 dBuV/m ot

3G 4G 5G 6 8 10G 18G
Frequency in Hz

T Joday Chen
sTested by: C!’YY[§ L{M Reviewed by: ﬂt@

20190103 20190104
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TUV Rheinland {Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

Frequency MaxPeak | Meas. | Bandwidth | Pol | Comr. | Margin Limit - Comment
(MHz) (dBuVim) | Time (kH2) (dB) | -PK+ PK+

(ms) (dB) | (dBuVim)
1195.000000 474 | 1000.0 | 1000.000 | V -15.7 26.6 74.0
1599.000000 38.3 | 1000.0 | 1000.000 | V 3.7 35.7 74.0
1790.000000 43.1 | 1000.0 | 1000.000 | V -12.3 30.9 74.0
2345.000000 434 | 1000.0 | 1000.000 | V -12.5 30.6 74.0
2087.000000 47.8 | 1000.0 | __1000.000 | V 2.8 26.2 74.0
17666.000000 55.3 | 1000.0 | 1000.000 | V 1.4 18.7 74.0

Limit and Margin AV

Frequency Average | Meas. | Bandwidth | Pol | Comr. | Margin Limit - Comment
(MHz) (dBuV/m) | Time (kH2) (dB) | - AVG AVG

{ms) (dB) (dBuVim)
1195.000000 31.3 | 1000.0 1000.000 | V -15.7 22.7 54.0
1599.000000 28.5 | 1000.0 1000.000 | V -13.7 25.5 54.0
1790.000000 30.5 | 1000.0 1000.000 | vV -12.3 23.6 54.0
2345.000000 20.9 | 1000.0 1000.000 | V -12.5 24.1 54.0
2987.000000 29.3 | 1000.0 1000.000 | V 8.8 4.7 54.0
17666.000000 426 | 1000.0 1000.000 | V 1.4 11.4 54.0

T oy hen
sTested by: CI'W(S L{&Wg Reviewed by: %

20190103 20190104
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Ring LLC
Test Item: Floodlight Battery
Identification: 5B2158
Test Standard: CFR Title 47 Part 15C
Test Detail: Transmitter spurious
Operation Mode: LOW:2402 MHz
Climate Condition: 22 °C; 50 %RH; 101 kPa
Test Voltage/Freq.: DCBvV
Receive No.: /
Report No.: /
Result: Pass
Comment: Test distance is 3m;Horizontal
Subrange 1
Freguency range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF907/ TUV FSP30-TUV SAC HF907
EMCTT_EREF011-A02-05_1GHz-18GHz_With PreAMP EXT
100T
90T
30T
+ ECC Pait-15 Class B-1-18GHz PK
70T
T 2.402500000 GHz
£ 80T 54.959 dBUVim
Z 4 h 2 T o
g
£
3
>
e

10

0 t
1G 2G

3G 4G 5G 6 8
Frequency in Hz

"y Joday chen,
Tested by: CM(§ L‘éwﬂ Reviewed by: GL@

20190103 20190104

A TUVRheinland®
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TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

Frequency MaxPeak | Meas. | Bandwidth | Pol | Com. | Margin | Limit- Comment
(MHzZ) (dBuV/m) | Time (kHz) (dB) | -PK+ PK+

(ms) (dB) (dBuv/m)
1195.000000 45.2 | 1000.0 1000.000 | H -15.7 28.8 74.0
1907.000000 38.2 | 1000.0 1000.000 | H -11.8 35.8 74.0
4313.000000 40.6 | 1000.0 1000.000 | H -5.2 33.4 74.0
§321.000000 43.9 | 1000.0 1000.000 | H 1.3 30.1 74.0
12180.000000 46.7 | 1000.0 1000.000 | H 4.7 27.3 74.0
17739.000000 55.7 | 1000.0 1000.000 | H 1.5 18.3 74.0

Limit and Margin AV

Frequency Average | Meas. | Bandwidth | Pol | Com. | Margin Limit - Comment
(MHzZ) (dBuv/m) | Time (kH2) (dB) | - AVG AVG

(ms) (dB) (dBuVim)
1195.000000 27.4 | 1000.0 1000.000 | H -15.7 26.6 54.0
1907.000000 31.1 | 1000.0 1000.000 | H -11.8 22.9 54.0
4313.000000 32.9 | 1000.0 1000.000 | H -5.2 21.1 54.0
2321.000000 35.5 | 1000.0 1000.000 | H 1.3 18.5 54.0
12180.000000 374 | 1000.0 1000.000 | H 4.7 16.6 540
17739.000000 42.8 | 1000.0 1000.000 | H 11.5 11.2 54.0

) ch
Tested by: Ch’Wg meﬂ Reviewed by: :]U@ "

20190103 20190104




Produkte
Products

Appendix B
50214442 001
Page 9 of 26

A TUVRheinland®

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Ring LLC
Test Item: Floodlight Battery
Identification: S5B2158
Test Standard: CFR Title 47 Part 15C
Test Detail: Transmitter spurious
Operation Mode: LOW:2402 MHz
Climate Condition: 22 C; 50 %RH; 101 kPa
Test Voltage/Freq.: DC6V
Receive No.: /
Report No.: /
Result: Pass
Comment: Test distance is 3m;\Vertical
Subrange 1
Frequency range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF907/ TUV FSP30-TUV SAC HF907
EMCTT _EREF011-A02-05_1GHz-18GHz_With PreAMP EXT
1007
ENE
80T
+ ECC Part 15 Class B 1-18GHz BK
701
s 60T 2.400375000-GHz
% 52.026 dBuV/m
3
f=
£
E

o + + } }

1G 2G 3G 4G 5G

6 8 10G 18G

Frequency in Hz
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Appendix B é TUVRheinland®

Produkte 50214442 001
Products Page 10 of 26

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

Frequency MaxPeak | Meas. | Bandwidth | Pol | Comr. | Margin Limit - Comment
(VHz) (dBuvim) | Time {kHz) (dB) | - PK+ PK+

(ms) (dB) (dBuv/m)
1195.000000 40.2 | 1000.0 1000.000 [ V -15.7 33.8 74.0
1597.000000 43.2 | 1000.0 1000.000 | V -13.6 30.8 74.0
2196.000000 44.8 | 1000.0 1000.000 | V 1.5 29.2 74.0
2087.000000 47.9 | 1000.0 1000.000 | V -8.8 26.1 74.0
13835.000000 50.6 | 1000.0 1000.000 | V 5.2 23.4 74.0
17836000000 55.3 | 1000.0 1000.000 | V 11.3 18.7 74.0

Limit and Margin AV

Frequency Average | Meas. | Bandwidth | Pol | Com. | Margin | Limit- Comment
(VHz) (dBuvim) | Time {kHz) (dB) | - AVG AVG

(ms) (dB) (dBuV/m)
1195.000000 30.5 | 1000.0 1000.000 [ V =15.7 23.5 54.0
1597.000000 29.7 | 1000.0 1000.000 [ V -13.6 24.3 54.0
2196.000000 29.3 | 1000.0 1000.000 | V 1.5 24.7 54.0
2987.000000 30.1 | 1000.0 1000.000 | V -8.8 23.9 54.0
13835.000000 39.4 | 1000.0 1000.000 | V 5.2 14.6 54.0
17836.000000 44.5 | 1000.0 1000.000 | V 1.3 9.5 54.0

T Joday chen
Tested by: CM(§ L’M Reviewed by: w@
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A TUVRheinland®

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Holline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Ring LLC
Test ltem: Floodlight Battery
Identification: 5B2158

CFR Title 47 Part 15C
Transmitter spurious
MIDDLE: 2440 MHz

Test Standard:
Test Detail:
Operation Mode:

Climate Condition: 22 C; 50 %RH; 101 kPa
Test Voltage/Freq.: DC6V
Receive No.: /
Report No.: /
Result: Pass
Comment: Test distance is 3m;Horizontal
Subrange 1
Frequency range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF907/ TUV FSP30-TUV SAC HF907
EMCTT_EREF011-A02-05_1GHz-18GHz_With PreAMP EXT
100
90
80
ECC Pait-15.Class B 1-18GHz BK
70
£ 60 2438625000 GHz
= 51,269 dB UMM gl
3
£
E
S

0 t t t t
1G 2G 3G 4G 5G

6 g 10G 18G

Frequency in Hz

ol Juchry Chen,
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Appendix B é TUVRheinland®

Produkie 50214442 001
Products Page 12 of 26

TUV Rheinland {Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

Frequency MaxPeak | Meas. | Bandwidth | Pol | Comr. | Margin Limit - Comment
(MHz) (dBuVim) | Time (kH2) (dB) | -PK+ PK+
(ms) (dB) | (dBuVim)
1195.000000 45.6 | 1000.0 | 1000.000 | H -15.7 28.4 74.0
1994.000000 44.0 | 1000.0 | 1000.000 | H 0.7 30.0 74.0
2338.000000 414 | 1000.0 | __1000.000 | H 71.0 32.7 74.0
8678.000000 47.0 | 1000.0 | 1000.000 | H 1.6 27.0 74.0
13048.000000 40.4 | 1000.0 | __1000.000 | H 5.9 24.7 74.0
17768.000000 554 | 1000.0 | 1000000 | A 1.4 18.6 74.0

Limit and Margin AV

Frequency Average | Meas. | Bandwidth | Pol | Comr. | Margin Limit - Comment
(MHz) (dBuV/m) | Time (kH2) (dB) | - AVG AVG

{ms) (dB) (dBuVim)
1195.000000 355 | 1000.0 1000.000 | H -15.7 18.5 54.0
1994.000000 29.4 | 1000.0 1000.000 | H -10.7 24.6 54.0
2388.000000 29.4 | 1000.0 1000.000 | H 21.0 24.6 54.0
8678.000000 35.5 | 1000.0 1000.000 | H 1.6 18.5 54.0
13948.000000 39.6 | 1000.0 1000.000 | H 5.9 14.4 54.0
17768.000000 44.7 | 1000.0 1000.000 | H 1.4 9.4 54.0

) Judsy chen
Tested by: CMM L{W\ﬂ Reviewed by: quk/
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A TUVRheinland®

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Holline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:

Ring LLC

Floodlight Battery
5B2158

CFR Title 47 Part 15C
Transmitter spurious
MIDDLE: 2440 MHz

Climate Condition: 22 C; 50 %RH; 101 kPa
Test Voltage/Freq.: DC6V
Receive No.: /
Report No.: /
Result: Pass
Comment: Test distance is 3m;Vertical
Subrange 1
Frequency range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF907/ TUV FSP30-TUV SAC HF907
EMCTT_EREF011-A02-05_1GHz-18GHz_With PreAMP EXT
100
90
80
ECC Pait-15.Class B 1-18GHz BK
70
2438625000 GHz
£ ® 53.234 dBUV/m
> - 3 el
3
£
E
S

1G 2G

t } } t —t+—+— |
3G 4G 5G 6 g 10G 18G
Frequency in Hz

ol Juchry Chen,
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Appendix B é TUVRheinland®

Produkie 50214442 001
Products Page 14 of 26

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

Frequency MaxPeak | Meas. | Bandwidth | Pol | Com. | Margin Limit - Comment
{MHz2) (dBuvim) | Time {kHz) dB) | -PK+ PK+

(ms) (dB) | (dBuVm)
1198.000000 44.6 | 1000.0 | 1000.000 | V -15.6 204 74.0
1725.000000 50.7 | 1000.0 | 1000.000 | V -13.0 23.3 74.0
1899.000000 434 | 1000.0 | 1000.000 | V 1.8 30.6 74.0
2384.000000 454 | 1000.0 | 1000.000 | V 20.0 23.6 74.0
2993.000000 47.4 | 1000.0 | 1000.000 | V 8.8 26.7 74.0
17824000000 554 | 1000.0 | 1000.000 | V 1.4 18.6 74.0

Limit and Margin AV

Frequency Average | Meas. | Bandwidth [ Pol | Com. | Margin | Limit- Comment
(MHz) (dBuV/m) | Time {kHz) (dB) | -AVG AVG

(ms) (dB) (dBuV/m)
1198.000000 29.5 | 1000.0 1000.000 | V -15.6 24.5 54.0
1725.000000 35.2 | 1000.0 1000.000 | V -13.0 18.8 54.0
1899.000000 33.0 | 1000.0 1000.000 | V -11.8 21.0 54.0
2384.000000 315 | 1000.0 1000.000 | V 20.0 22.5 54.0
2993.000000 29.1 | 1000.0 1000.000 | V 8.8 24.9 54.0
17824.000000 444 | 1000.0 1000.000 | V 11.4 9.6 54.0

o Jodry Chen,
Tested by: C]’W‘{Q L{Wﬂ Reviewed by: 0@
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A TUVRheinland®

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Ring LLC

Test Item: Flocdlight Battery
Identification: 5B2158

Test Standard: CFR Title 47 Part 15C
Test Detail: Transmitter spurious

Operation Mode: HIGH:2480 MHz

Climate Condition: 22 °C; 50 %RH; 101 kPa
Test Voltage/Freq.. DC6V

Receive No.: /

Report No.: /

Result: Pass

Comment: Test distance is 3m;Horizontal
Subrange 1

Frequency range: 18GHz-26GHz

Receiver: TUV FSP30

Transducer: TUV SAC Horn 3160-09

EMCTT_EREF011-A02-08_18GHz-25GHz_With PreAMP EXT

801
75

FCC Part 15 Class B-18-25GHz PK

70

85

60

Level in dBuV/m

Frequency in GHz

Tested by: CMEC’ Ll‘w‘g
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Appendix B é TUVRheinland®

Produkte 50214442 001
Products Page 16 of 26

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

Frequency MaxPeak | Meas. | Bandwidth | Pol | Corr. | Margin Limit - Comment
(VMHz) (dBuV/m) | Time (kHz) (dB) | -PK+ PK+

(ms) (dB) (dBuV/m)
18302.000000 54.7 | 1000.0 1000.000 | H 8.0 19.3 74.0
19237.000000 54.0 | 1000.0 1000.000 [ H 7.9 20.1 74.0
21363.000000 53.7 | 1000.0 1000.000 [ H 7.2 20.3 74.0
22831.000000 53.9 | 1000.0 1000.000 | H 7.4 201 74.0
24276.000000 55.3 | 1000.0 1000.000 | H 7.7 18.7 74.0
25721.000000 54.8 | 1000.0 1000.000 [ H 7.1 19.2 74.0

Limit and Margin AV

Frequency Average | Meas. | Bandwidth | Pol | Comr. | Margin Limit - Comment
(MH2) (dBuvim) | Time (kH2) (dB) | - AVG AVG

(ms) (dB) (dBuVm)
18302.000000 42.5 | 1000.0 1000.000 | H 8.0 11.5 54.0
19237.000000 42.0 | 1000.0 1000.000 | H 7.9 12.0 54.0
21363.000000 41.8 | 1000.0 1000.000 | H 7.2 12.3 54.0
22831.000000 42.1 | 1000.0 1000.000 | H 7.4 11.9 54.0
24276.000000 43.3 | 1000.0 1000.000 | H 7.7 10.8 54.0
25721.000000 42.7 | 1000.0 1000.000 | H 7.1 11.3 54.0

Ol TJodry hen,
Tested by: C!’V\Né L{Wﬂ Reviewed by: @
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TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:

Test VVoltage/Freq.:

Receive No.:
Report No.:
Result:
Comment:

Subrange 1
Frequency range:
Receiver:
Transducer:

801
75

Ring LLC

Floodlight Battery

5B2158

CFR Title 47 Part 15C
Transmitter spurious
HIGH:2480 MHz

22 C; 50 %RH; 101 kPa
DCEYV

/

/

Pass

Test distance is 3m;Vertical

18GHz-26GHz
TUV FSP30
TUV SAC Horn 3160-09

EMCTT_EREF011-A02-08_18GHz-25GHz_With PreAMP EXT

FCE Part15 Class B-18-25GHz K

70

65

60

Level in dBuV/m

19 20 21 22 23 24 25 26
Frequency in GHz

Ol Jafay dhen
Tested by: Ch’WQ wag Reviewed by: W
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Appendix B é TUVRheinland®

Produkte 50214442 001
Products Page 18 of 26

TUV Rheinland {Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

Frequency MaxPeak | Meas. | Bandwidth | Pol | Com. | Margin Limit - Comment
(MHz) (dBuv/m) | Time (kHz) (dB) -PK+ PK+

(ms) (dB) (dBuvim)
19206.000000 51.0 | 1000.0 1000.000 [ V 7.9 23.0 74.0
20212.000000 51.9 | 1000.0 1000.000 | V 7.7 221 74.0
21395.000000 51.1 | 1000.0 1000.000 [ V 7.2 22.9 74.0
22824.000000 53.4 | 1000.0 1000.000 [ V 7.4 20.7 74.0
24161.000000 53.7 | 1000.0 1000.000 [ V 7.7 20.3 74.0
25630.000000 52.7 | 1000.0 1000.000 [ V 7.0 214 74.0

Limit and Margin AV

Frequency Average | Meas. | Bandwidth | Pol | Com. | Margin Limit - Comment
(MHzZ) (dBuvim) | Time (kHz) (dB) | - AVG AVG

{ms) (dB) | (dBuvim)
19206.000000 30.0 | 1000.0 | 1000.000 | V 7.9 15.0 54.0
20212000000 40.0 | 1000.0 | 1000.000 | V 7.7 14.0 54.0
Z1395.000000 39.7 | 1000.0 | 1000.000 | V 7.2 1.3 54.0
22824.000000 404 | 1000.0 | 1000.000 | V 7.4 13.7 54.0
24161000000 42.0 [ 1000.0 [ 1000000 [ V 7.7 12.0 54.0
25630.000000 41.0 | 1000.0 | 1000.000 | V 7.0 13.0 54.0

] Jodsy hen
Tested by: C]’W(§ Lléwﬂ Reviewed by: M@
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A TUVRheinland®

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test Item:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/Freq.:
Receive No.:
Report No.:
Result:
Comment:

Subrange 1
Frequency range:
Receiver:
Transducer:

Ring LLC

Floodlight Battery
5B2138

CFR Title 47 Part 15C
Transmitter spurious
LOW:2402 MHz
22 °C; 50
DCe6V

/

/

Pass

Test distance is 3m;Horizontal

%RH; 101

18GHz-26GHz
TUV FSP30
TUV SAC Horn 3160-09

kPa

EMCTT_EREF011-A02-08_18GHz-25GHz_With PreAMP EXT

801
75

EGC Part 15 Class B-18-25GHz BK

70

63

Level in dBuY/m

Frequency in GHz

"y Joday chen,
Tested by: CM(§ L‘éwﬂ Reviewed by: GL@
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Appendix B é TUVRheinland®

Produkte 50214442 001
Products Page 20 of 26

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

Frequency MaxPeak | Meas. | Bandwidth | Pol | Comr. | Margin Limit - Comment
(MHz) (dBuvim) | Time (kHz) (dB) - PK+ PK+

(ms) (dB) (dBuvim)
194.38.000000 54.3 | 1000.0 1000.000 | H 7.9 19.7 74.0
20268.000000 54.6 | 1000.0 1000.000 | H 7.6 19.4 74.0
21658.000000 53.5 | 1000.0 1000.000 | H 6.9 20.5 74.0
23407.000000 54.0 | 1000.0 1000.000 | H 7.3 20.0 74.0
24256.000000 559 | 1000.0 1000.000 | H 7.7 18.1 74.0
25755.000000 55.4 | 1000.0 1000.000 | H 7.1 18.6 74.0

Limit and Margin AV

Frequency Average | Meas. | Bandwidth | Pol | Comr. | Margin Limit - Comment
(MHz) (dBuvim) | Time (kH2) (dB) | - AVG AVG

{ms) (dB) | (dBuVim)
19438.000000 42.7 | 1000.0 | 1000.000 | H 7.9 1.3 54.0
20268.000000 42.7 | 1000.0 | 1000.000 | H 7.6 1.3 54.0
21658.000000 41.3 | 1000.0 | 1000.000 | H 6.9 12.7 54.0
23107.000000 41.6 | 1000.0 | 1000.000 | H 7.3 124 54.0
24256.000000 43.8 [ 1000.0 | 1000000 | H 7.7 10.2 54.0
25755.000000 43.0 | 1000.0 | 1000.000 | H 7.1 1.1 54.0

) oy chen
Tested by: C/’YWQ L{M Reviewed by: ﬂdy
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TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/Freq.:
Receive No.:
Report No..
Result:

Comment:

Subrange 1
Frequency range:
Receiver:
Transducer:

801
75

Ring LLC

Floodlight Battery

5B21S8

CFR Title 47 Part 15C
Transmitter spurious
LOW:2402 MHz

22 °C; 50 %RH; 101 kPa
DCEV

/

/

Pass

Test distance is 3m;Vertical

18GHz-26GHz
TUV FSP30
TUV SAC Horn 3160-09

EMCTT_EREF011-A02-08_18GHz-25GHz_With PreAMP EXT

FCC Part 15 Class B-18-25GHz PK

70

85

60

Level in dBuV/m

19 20 21 22 23 24 25 26
Frequency in GHz

g Jodsy Chen,
Tested by: CI’W‘{Q L{W‘ﬂ Reviewed by: 0@
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Appendix B é TUVRheinland®

Produkie 50214442 001
Products Page 22 of 26

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

Frequency MaxPeak | Meas. | Bandwidth | Pol | Comr. | Margin Limit - Comment
(MHz) (dBuvim) | Time (kH2) (dB) -PK+ PK+

(ms) (dB) (dBuv/m)
19450.000000 51.2 | 1000.0 1000.000 | V 7.9 2.8 74.0
20231.000000 51.6 | 1000.0 1000.000 | V 7.7 22.4 74.0
21405.000000 51.5 | 1000.0 1000.000 [ V 7.2 22.6 74.0
22814.000000 52.6 | 1000.0 1000.000 | V 7.4 21.4 74.0
24217.000000 54.3 | 1000.0 1000.000 [ v 7.7 19.7 74.0
25695.000000 54.1 | 1000.0 1000.000 | V 7.0 19.9 74.0

Limit and Margin AV

Frequency Average | Meas. | Bandwidth | Pol | Com. [ Margin | Limit - Comment
(MHz2) (dBuvim) | Time (kHz) (dB) | -AVG AVG

(ms) (dB) (dBuv/m)
19450.000000 38.7 | 1000.0 1000.000 | V 7.9 15.3 54.0
20231.000000 39.9 | 1000.0 1000.000 | V 7.7 14.1 54.0
21405.000000 39.7 | 1000.0 1000.000 | V 7.2 14.3 54.0
22814.000000 404 | 1000.0 1000.000 | V 7.4 13.6 54.0
24217.000000 42.1 | 1000.0 1000.000 | V 7.7 11.9 54.0
25695.000000 41.6 | 1000.0 1000.000 | V 7.0 124 54.0

Ol Jafay dhen
Tested by: wa(s Llwg Reviewed by: W
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A TUVRheinland®

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Ring LLC

Test Item: Flocdlight Battery
Identification: 5B2158

Test Standard: CFR Title 47 Part 15C
Test Detail: Transmitter spurious

Operation Mode: MIDDLE: 2440 MHz

101 kPa

Climate Condition: 22 °C; 50 %RH;

Test Voltage/Freq.. DC6V

Receive No.: /

Report No.: /

Result: Pass

Comment: Test distance is 3m;Horizontal
Subrange 1

Frequency range: 18GHz-26GHz

Receiver: TUV FSP30

Transducer: TUV SAC Horn 3160-09

EMCTT_EREF011-A02-08_18GHz-25GHz_With PreAMP EXT

801
75

FCC Part 15 Class B-18-25GHz PK

70

85

60

Level in dBuV/m

Frequency in GHz

) oy Chen
Tested by: C/’W‘(G meﬂ Reviewed by: ﬂdy
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Appendix B é TUVRheinland®

Produkie 50214442 001
Products Page 24 of 26

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin QP

Frequency MaxPeak | Meas. | Bandwidth | Pol | Coir. | Margin Limit - Comment
{MHz2) (dBuvim) | Time {kHz) (dB) | -PK+ PK+

(ms) (dB) | (dBuvim)
18404.000000 54.2 [ 1000.0 | 1000.000 | H 8.1 19.8 74.0
19329.000000 53.9 | 1000.0 | 1000.000 | H 7.9 20.1 74.0
20219.000000 544 | 1000.0 | 1000.000 | H 7.7 19.6 74.0
21366.000000 54.0 | 1000.0 | 1000.000 | H 7.2 20.0 74.0
24233.000000 55.5 | 1000.0 | __1000.000 | H 7.7 18.5 74.0
25759.000000 54.2 | 1000.0 | __1000.000 | H 7.1 19.8 74.0

Limit and Margin AV

Frequency Average | Meas. | Bandwidth | Pol | Corr. [ Margin | Limit - Comment
(MHz) (dBuV/m) | Time {kHz) (dB) | - AVG AVG

(ms) (dB) (dBuv/myj
18404.000000 42.6 | 1000.0 1000.000 | H 8.1 11.4 54.0
19329.000000 42.0 | 1000.0 1000.000 | H 7.9 12.0 54.0
20219.000000 42.5 | 1000.0 1000.000 | H 7.7 11.5 54.0
21366.000000 41.8 | 1000.0 1000.000 | H 7.2 12.2 54.0
24233.000000 43.5 | 1000.0 1000.000 | H 7.7 10.6 54.0
25759.000000 42.7 | 1000.0 1000.000 | H 7.1 1.3 54.0

o Jodry Chen,
Tested by: C]’W‘{Q L{Wﬂ Reviewed by: 0@
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A TUVRheinland®

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Holline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test Item:
|dentification:
Test Standard:
Test Detail:
Operation Mode:

Ring LLC

Floodlight Battery
5B2188

CFR Title 47 Part 15C
Transmitter spurious
MIDDLE:2440 MHz

Climate Condition: 22 C; 50 %RH; 101 kPa
Test Voltage/Freq.: DCBV
Receive No.: /
Report No.: /
Result: Pass
Comment: Test distance is 3m;Vertical
Subrange 1
Frequency range: 18GHz-26GHz
Receiver: TUV FSP30
Transducer: TUV SAC Horn 3160-09
EMCTT_EREF011-A02-08_18GHz-25GHz_With PreAMP EXT
961
90+
85T
80T
75+ FCC Part-15 Class B-18-25GHz PK
70T
651
g 1
Z s0+
a4
£ -
i -
>
]

21 22 23 24 25 26
Frequency in GHz
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Produkte 50214442 001
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TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

Frequency MaxPeak | Meas. | Bandwidth | Pol | Comr. | Margin [ Limit - Comment
(VHz) (dBuvim) | Time {kHz) dB) | -PK+ PK+

(ms) (dB) (dBuV/m)
20205.000000 52.3 | 1000.0 1000.000 [ V 7.7 21.8 74.0
21343.000000 51.7 | 1000.0 1000.000 | V 7.2 223 74.0
22803.000000 52.0 | 1000.0 1000.000 | V 7.4 22.0 74.0
24110.000000 534 | 1000.0 1000.000 | V 7.8 20.6 74.0
24197.000000 54.7 | 1000.0 1000.000 | V 7.7 19.3 74.0
25673.000000 53.5 | 1000.0 1000.000 | V 7.0 20.6 74.0

Limit and Margin AV

Frequency Average | Meas. | Bandwidth | Pol [ Com. | Margin | Limit - Comment
(VHz) (dBuvim) | Time {kHz) dB) | -AVG AVG

(ms) (dB) (dBuVv/m)
20205.000000 39.1 | 1000.0 1000.000 [ V 7.7 14.9 54.0
21343.000000 38.9 | 1000.0 1000.000 [ V 7.2 15.1 54.0
22803.000000 39.5 | 1000.0 1000.000 | V 7.4 14.5 54.0
24110.000000 40.7 | 1000.0 1000.000 | V 7.8 13.3 54.0
24197.000000 41.2 | 1000.0 1000.000 | V 7.7 12.9 54.0
25673.000000 40.5 | 1000.0 1000.000 | V 7.0 13.5 54.0
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